
lHE-2500 
Edger 

Parts list 

)

J ; r:-. 
. ;r: 

j11 , 

~ () 

o 



ENGINE, lHE - 2500 EDGER 

35 
" 30 

~\
<~-33 

34-~" . 0,):' ~ 
31-.s;::? . . , 19 32-~/ "-J"~?;;' -27 \\) 81 

,______ 1'1' - ~ ~ 
1 r-', 28@' 20 Jt~ "'- ~ 
, 0' /" ," 

/43 4\ 

"-C:~0 ~ 
42 ~/2~~ '\0 

I '8F-" " "ifj , ,,/ " 
, . .." 25/ It' ~Q,/ 
, ' U " 

1 54 .;. .1-" I )' A' 
I -.' ,~-' /,' ~ I ....... , i' T 55' 24 <R...~~ 51 45 

I "/f~~~39 
'~'''. , '38 ''\....?>'3 

, Q, ~""~' I ,/' \.. 0-' "I " 'C> i ,/ :. ,;' 1.1 I ~'?J 
, ",.' " /' -o,~,!3'" I ~~ 
I .1 ..... '- r ~ 11 @ ~~o,.5 \) < "-

, I '-'" : / '-0 ~ l ," " 
[ 57-<:0 ~ Ii> ' ,'W, ". 

1 

58_...<f-... r 60 ~ I 52 / 00 ~ J ,,'" ' • " '" '" I" .', ' I ill ," I' I 
1 """ // Qy'/ '. 75-Q 1 " ... ~.~\ t\. 14 48 "Q " ,,, ,11' 

_____ j ~/<;;: ,,- "-" /' @rii" " 
" 62 61 67 (1) 69-jE -77 . ..~l. 

63 68/ lJ ff'Y .. 
lk'( 

. '.... (:. / " I / t·~ 'V _",efJ 0-
18 

~,' . ~'" . ~-26 64 . --;:/"~' /., ,'\7 ....... 
<~ \.1 .~ .... 79 

t9-78 



ENGINE, lHE - 2500 EDGER - PARTS LIST 
Ref. LESCO No. Ref. LESCO No. Ref, LESCO No. 
No. No. Description Used No. No. Description Used No. No. Description Used 

1 450972 Crankshaft ..................................... 1 
2 450979 Piston Assembly (Includes 1 Ref. 3) 1 

'S"/;?,,,3 450+91 Ring, Piston ................................... 1 
4 450793 Pin, Piston ..................................... 1 
5 450794 Clip, Piston Pin .............................. 2 
6 450796 Bearing, Needle ............................. 1 
7 450980 Crankcase Assembly (Includes 

1 ea. Ref. 8, 9 and 2 ea. Ref. 10) .... 1 
8 450009 Bearing, Ball .................................. 2 
9 450010 Seal, Oil ......................................... 2 

10 450012 Pin, Dowel ...................................... 2 
11 450974 Crankcase Assembly (Includes 

1 ea. Ref. 8 and 9) ......................... 1 
12 450062 Bolt, M5x25 .................................... 5 
13 450815 Pulley Assembly, Starter (Includes 

1 Ref. 14) ....................................... 1 
'" 14 450823 Ratchet .......................................... 1 

15 450816 Recoil Assembly (Includes 1 ea. 
Ref. 16 and 17) .............................. 1 

16 450827 Rope, Starter ................................. 1 
17 450833 Knob, Starter ................................. 1 
18 450836 Name Plate .................................... 1 
19 450975 Coil Assembly, Ignition ................... 1 
20 050889 Bolt, M4x20 .................................... 2 
21 450044 Spring ............................................ 1 
22 450045 Cap, Plug ....................................... 1 
23 058125 Spark Plug ..................................... 1 
24 450977 Flywheel, Magneto ......................... 1 
25 450981 Clutch Assembly ............................ 1 
26 450047 Bolt, M5x20 .................................... 4 

/27 450983 Housing, Blower ............................. 1 r 28 450022 Bolt, M5x16 .................................... 5 
29 451091 Drum, Clutch .................................. 1 
30 450982 Snap Ring, S-12 ............................ 1 
31 450984 Collar ............................................. 1 
32 450014 Bolt, M5x30 .................................... 1 
33 450871 Nut ................................................. 1 
34 451086 Plate .............................................. 1 

35 451083 Rubber 
36 450985 Cylinder ......................................... 1 
37 See Ref. 80 . Gasket, Muffler ....................... 1 
38 450991 Muffler ............................................ 1 
39 450055 Arrester .......................................... 1 
40 450986 Baffle Plate, Outer ......................... 1 
41 450075 Bolt, M5x48 .................................... 2 
42 450989 Cowling, Cylinder ........................... 1 
43 450992 Baffle Plate .................................... 1 
44 451080 Name Plate .................................... 1 
45 See Ref. 80 - Gasket, Insulator .................... 1 
46 450993 Bolt, M5x56 .................................... 2 
47 450995 Insulator ......................................... 1 
48 450941 Adjuster ......................................... 1 
49 450053 Bolt, M5x12 .................................... 1 
50 027090 Nut ................................................. 1 
51 029349 Washer .......................................... 2 
52 See Ref. 80 - Gasket .................................... 1 
53 450938 Carburetor Assembly (Includes 1 ea. 

Ref. 54, 55, 56, 57, 58 and 59) ...... 1 
54 450943 Valve, Float .................................... 1 
55 450068 Gasket ........................................... 1 
56 450069 Diaphragm, Metering ..................... 1 
57 450070 Diaphragm, Pump .......................... 1 
58 450945 Gasket ........................................... 1 
59 451031 Rubber ........................................... 1 
60 450944 Case, Air Silencer .......................... 1 
61 450990 Nut ................................................. 2 
62 450064 Element "B", Air Filter .................... 1 
63 450076 Element "A", Air Filter .................... 1 
64 450994 Cap, Case ...................................... 1 
65 450922 Wire Complete, Throttle ................. 1 
66 450996 Tank, Fuel ...................................... 1 
67 450084 Cap Assembly, Fuel Tank (I ncludes 

1 Ref. 68) ....................................... 1 
68 450085 Gasket ........................................... 1 
69 450081 Filter, Fuel ...................................... 1 
70 450082 Clip 

71 450948 Hose .............................................. 1 
72 450951 Rubber ........................................... 1 
73 450090 Hose .............................................. 2 
74 450093 Rubber ........................................... 1 
75 450091 Valve, Reversing ............................ 1 
76 450949 Clip ................................................ 1 
77 450955 Connector ...................................... 1 
78 450997 Rubber ........................................... 2 
79 450956 Rubber ........................................... 1 
80 450998 Gasket Kit (Includes 1 ea. Ref. 37, 

45 and 52.) .................................... 1 
81 450901 Wire Holder .................................... 1 
82 451099 Gasket ........................................... 1 

1f.~ I../so r?()~ A1V~cP! .s~~~ 

-.:::.(jl. 
~\f 
..c~ 
v, oJ 
-4lf 
6'k 



'" 

SHAFT, lHE - 2500 EDGER 

~o ~11 12 

7~,",~~\ 
I'~ 4l' " 9 " 

" '0-. ,~ 

Drive Shaft Patents: 
U.S.A. 4126928-4226021-4335585 
U.K. 1597434 
France Brevete S,G,D.G, 
Canada PatentediBrevete 1980 

~29 -26 

l-27 

, 
'~ " , , 
.~ 22 ;I".~ '), 'y 

~
" 24 ......... " 
''\,---

24/ 
S: \ 

" ", '24 , ..... 
, 1 
1 , 

17 \ 16 \ 
\ \ I \ 
i 1 Q 15' 
, 1 f! I \ 
'- __ ~'$ '4 

..,<.-1 , 
, ~: •• \)8 

1 " 

, , 

~\" 'fP 
25- 61-6 

6-181 \ 

\ , ~:J-19 

, 
@-21 , 
t;)-20 



.". 

SHAFT, LHE .. 2500 EDGER - PARTS LIST 
Ref. LESCO No. Ref. LESCO No. 
No. No. Description Used No. No. Description Used 

1 060512 
2 060513 
3 060514 

4 060515 
5 060517 

6 060516 
7 060518 
8 451020 
9 451018 

10 451134 
11 451135 
12 451199 
13 451200 
14 060520 

15 060538 
16 060539 

17 060539 

18 060521 
19 050535 
20 060523 
21 060522 
22 060524 
23 060527 
24 060525 
25 060529 
26 060531 
27 060530 
28 060532 
29 060533 
30 060534 

Housing, Drive Shaft ...................... 1 
Drive Shaft, Flexible, 1/4 x 5/8 ....... 1 
Handle, Tear Drop (Includes 1 ea. 
Ref. 4 and 2 ea. Ref. 5 and 6) ........ 1 
Clamp, Tear Drop Handle ............... 1 
Cap Screw, 1/4-20 x 1-3/4 
Button Hd ....................................... 2 
Hex Nut, 1/4-20 Nylock .................. 4 
Grip ................................................ 1 
Lever Assembly Throttle ................ 1 
Wire, Throttle ................................. 1 
Harness, Wire ................................ 1 
Harness, Wire ................................ 1 
Connector ...................................... 2 
Sleeve ............................................ 2 
Gear Head (Includes 1 ea. Ref. 15, 
16 and 18 and 2 ea. Ref. 17) ......... 1 
Grease Plug ................................... 1 
Locating Screw, Flat washer and 
Lock Washer (Kit includes 2 ea. 
Ref. 17) .......................................... 1 
Clamping Screw (Kit Includes 1 ea. 
Ref. 16) .......................................... 2 
Cup Washer ................................... 1 
Blade, 8" Strait Cut. ........................ 1 
Blade Nut, 10 mm, L.H .................. 1 
Arbor Washer ................................. 1 
Side Plate ...................................... 1 
Blade Guard .................................. 1 
Mach. Screw. #8-32 x 1/2 ............... 4 
Bottom, Blade Guard ..................... 1 

31 060535 Debns Flap 
32 060536 Mach. Screw, # 10-24 x 5/8 

Phil. Hd .......................................... 2 
33 060537 Flat Washer, #10 ............................ 2 
34 002540 Safety Goggles .............................. 1 
35 450119 Wrench, Spanner Box 13x19 ......... 1 
36 060541 Operator's Manual ......................... 1 

, " Adjustment Knob ........................... 1.-" . 
Cap Screw, 1/4-20 x 1 Soc. Hd ...... 1 
Wheel ............................................ 1 . 
Bolt, Shoulder ................................ 1 
Washer .......................................... 1 



NOTES 



NOTES 



liMITED WARRANTY FOR HAND HELD POWER EQUIPMENT 

LESCO. Inc's limited warranty promises to you. the original retail purchaser. that the unit of LESCO hand held power equipment you purchased (the 
"Product'') will be free from defects in material and workmanship for u period of one (1) year from the dale of retail purchase (Ihe "Warranty period') 
l ESCO agrees to repair or replace, at l ESCO's option, any defective Product free of charge during the Warranty Period Upon completion of your 

purchase. the Serial Number of the Product will be registered with lESCO. Inc This will initiale and validate your limited warranty Please keep your 
purchase receipt and present it 10 an authorized LESCO servicing facility [or warranty service Parts replaced or repaired under this limited wurrunty 
are warranted only to the end of the Warranty Period AJI defective parts replaced under this L imiled Warranty become the property of L.ESCO. Inc 
For warranty service, you must, at your own expense, deliver the Product to, and pick it up from, an authorized LESCO servicing facility To locale 
your nearest authorized LESCO servicing facility, call LESCO.lnc toll free at 1~800-321-5325 

This limited warranty is given by L ESCO 10 the original relail purchaser only, and is not transferable to subsequent owners This warranty does not 
cover damage to the Product resulting from any cause other than defects in material or workmanship 1111S warranty specifically does not cover 
damage caused by: 

Lack of lubrication or engine failure due to the use of oils other than LESCO-approved oils 
2 The use of gasohol containing methyl (wood) alcohol or gasoline containing less than 89 oclane Only use gasoline which contains 89 oclane or 

higher or gasohol which contains a maximum 10% ethyl (grain) alcohol or 15% MTBE (methyl lertiary·butyJ ether) (TIle prescribed mixing 
ratio of gasoline to oil is listed on the L.ESCO oil label ) 

3 Defects. malfunctions or failures resulting from abuse, misuse, modifications, alterations. improper servicing or maintenance, improper storage. 
use of unauthorized attachments, including. without limitation. failure (0 provide or perform required maintenance services a,~ described in the 
Operator's Manual 

4 Ttlmpering with engine speed governors or running engines above specified and recommended engine speeds 
5 Dirt. salt water corrosion, rust. varnish and moisture 
6 Operation of the Product with improperly serviced, damaged or removed air filter 
7 Failure to follow the set-up. pre-delivery service and adjustments outlined in the Operator's Manual 
8 Parts which are not warranted (TIlis limited warranty does not cover parts which are normal wear or maintenance items, includin& without 

limitation, spark plugs. filters, lubricants, engine tune-up parts, spark arrestor screen. CUlling line and starter cords) 
9 Engine damage caused by the use of ether or any starting fluids 

10., Damnge caused by the pressure of stenm cleaning the Product 
11 Repairs or alterations made to the Product by an unauthorized party 

THIS LIMITED WARRANTY IS IN PLACE OF ALL OTHER EXPRESS AND IMPLIED WARRANTIES ANY IMPLIED WARRANTY. SUCH AS 
FITNESS FOR A PARTICULAR PURPOSE OR MERCHANTABILITY, IS EXCLUDED REPAIR OR REPLACEMENr UNDER nns LIMITED 
WARRANTY IS EXPRESSLY AGREED ro BE THE EXCLUSIVE REMEDY L ESCO, INC WILL NOT BE LIABL.E FOR ANY SPECIAL. 
INCIDENTAL OR CONSEQUENTIAL DAMAGES 

SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY 
NOT APPLY TO YOU SOME STATES DO NOT ALLOW THE EXCL US ION OR LlMI1t-TION OF INCIDENTAL OR CONSEQUENTIAL. 
DAMAGES, SO THE ABOVE L1MI rATIONS MAY NOT APPL.Y TO YOU. THIS WARRANTY GIVES YOU SPECIFIC L.EGAL. RIGH rs. AND 
YOU MAY AL.SO HAVE OTHER LEGAL RIGHTS WHICH VARY FROM STATE TO STATE 

HOWTO ORDER PARTS 
Contact your LESCO Salesperson, OR phone us (use the numbers below), OR write us (use the address below) 
We will need the following information: 

1 Your account number jf available 
2 Your name and address and the address where you want the parts to be shipped 
3, The ModeVSerial No, of the equipment. 
4, The LESCO Part No and the quantity desired, (Please do not use reference numbers,) 

NOTE: Inspect a/I shipments on receipt for damage or missing parts Ale a claim wI1h the carder before accepting a damaged shipment 

We reserve the right to change designs. specifications and equipment at any time without notice and without incurring any obligations 

LESCO, Inc., 20005 Lake Road, Rocky River, Ohio 44116-1545 
Toll Free (800) 321-5325 oln the Cleveland Area (216) 333-9250 
Form #060542 QCopyrighl 1997LESCO. Inc LESCO isa regisleredlrademaril ot LESeO.lnc 1197 


